	
	Equipoise
	Sustanon 250 
	Deca Durabolin
	Dianabol
	HCG
	Proviron
	Clenbuterol

	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	

	Week 1
	100mg /wk
	250mg /wk
	100mg /wk
	
	
	1 tab / day
	

	Week 2
	100mg /wk
	500mg /wk
	200mg /wk
	
	
	1 tab / day
	

	Week 3
	200mg /wk
	500mg /wk
	300mg /wk
	
	
	1 tab / day
	

	Week 4
	100mg /wk
	500mg /wk
	400mg /wk
	
	
	1 tab / day
	

	Week 5
	
	250mg /wk
	400mg /wk
	20mg /day
	
	1 tab / day
	

	Week 6
	
	
	300mg /wk
	30mg /day
	
	1 tab / day
	

	Week 7
	
	
	200mg /wk
	30mg /day
	
	1 tab / day
	

	Week 8
	
	
	100mg /wk
	20mg /day
	
	1 tab / day
	

	Week 9
	
	
	
	
	10,000 iu*
	
	

	Week 10
	
	
	
	
	5000 iu
	
	1 tab / day

	Week 11
	
	
	
	
	
	
	

	
	
	
	* Week 9 HCG is 2 doses of 5000iu [3 days apart]
	
	
	
	

	Clomid Therapy
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	

	
	Day 1
	Day 2
	Day 3
	Day 4
	Day 5
	Day 6
	Day 7

	Week 1
	300 mg
	100 mg
	100 mg
	100 mg
	100 mg
	100 mg
	100 mg

	Week 2
	100 mg
	100 mg
	100 mg
	100 mg
	50 mg
	50 mg
	50 mg

	Week 3 
	50 mg
	50 mg
	50 mg
	50 mg
	50 mg
	50 mg
	50 mg
	 


